
CT10
Side Load

Group Page

Ram 2

Hopper 4

Hose Reels 6

Front Axle (Drive) 8

Rear Axle (Brakes) 10

Console 14

Engine Cowl 16

Fuel Supply 18

Bag Boom 20

Bag Pan 22

Remote Control 24

Air Vent (Blower) 26

Electronics (Blower) 28

Brakes (Front Hyd) 30

Primary Hydraulics 32

Ram Hydraulics 34

Front Wheel Drive Hydraulics 36

Steering Hydraulics 38

Lift Jack Hydraulics 40





RAM

KEY P/N DESCRIPTION QTY. REMARKS

1 REF RAM 1

2 REF KIT, UHMW WIPERS 1

3 REF NUT, HEX LOCK REF 3/8-16NC

4 1550059 CAP SCREW, HEX REF 3/8-16NC X 1-1/4

5 REF CAP SCREW, HEX 4 3/8-16NC X 2

6 1580238 PIN, CYLINDER - BUTT 1

7 REF CAP SCREW, HEX 2 3/8-16NC X 2-1/2

8 REF WASHER, SPLIT LOCK 2 3/8

9 1510226 BEARING, CAM FOLLOWER 26 3 INCH

10 1550347 WASHER, SPLIT LOCK 26 1-1/4

11 1550425 NUT, HEX 26 1-1/4-7NC

12 REF SPACER, CAM FOLLOWER 8

13 1541379 CYLINDER, TELESCOPIC 1

1541927 KIT, SEAL - 4 INCH 1

1541928 KIT, SEAL - 5 INCH 1

1541929 KIT, SEAL - 6 INCH 1

14 1580237 PIN, CYLINDER - HEAD 1

CT10 ALL GROUPS.xls RAM 10/6/2005





HOPPER

KEY P/N DESCRIPTION QTY. REMARKS

1 REF EXTENSION, HOPPER FRONT 1

2 REF WINDOW, HOPPER 1

3 REF WASHER, FLAT 5/16                      24

4 REF CAPSCREW, HEX 5/16-18NC X 1 12

5 REF NUT, HEX 5/16-18NC LOCK 12

6 REF EXTENSION, HOPPER RIGHT 1

7 REF EXTENSION, HOPPER BACK 1

8 REF EXTENSION, HOPPER LEFT 1

9 REF NUT, HEX 3/8-16NC LOCK 51

10 REF WASHER, FLAT 3/8 102

11 REF CAPSCREW, HEX 3/8-16NC X 1-1/4 51

12 REF RETAINING STRIP, UHMW CENTER 1

13 REF RETAINING STRIP, UHMW OUTER 2

14 REF WIPER, UHMW CENTER 1

15 REF WIPER, UHMW OUTER 2

CT10 ALL GROUPS.xls HOPPER 10/6/2005





HOSE REELS

KEY P/N DESCRIPTION QTY. REMARKS

1 1580296 Retainer, pipe 2

2 1550031 Capscrew, hex 1/4-20nc x 2-1/2 2

3 1550127 Nut, hex lock 2 1/4-20nc

4 1580301 Core, pipe 2

5 1580295 Bracket, pipe reel support 2

6 1580302 Socket, pipe reel support bracket ref

7 1550126 Nut, hex lock 2 1/2-13nc

8 1550022 Capscrew, hex 1/2-13nc x 3 2

9 1580008 Pipe roll, perforated 4 x 190 ref

CT10 ALL GROUPS.xls HOSE REELS 10/6/2005





FRONT WHEEL DRIVE

KEY P/N DESCRIPTION QTY. REMARKS

1 Capscrew, hex 2 5/8-11nc x 1-1/2"

2 Washer, flat lock 2 5/8"

3 Washer, pin retaining - clipped 1

4 Bracket, pivot pin 2

5 1582002 Pin, axle pivot - front 1

6 Washer, pin retaining - blank 1

7 1550184 Pin, snap 1

8 1501679 Rod end 1

9 1580225 Nut, rod end 1 1-1/4"

10 1541744 Cylinder, hydraulic 1 2" x 10" x 1-1/4" shaft

11 Pin, hair cotter 1

12 Pin, clevis 1

13 Lug, cylinder mount 1

14 Extension, cylinder lug 1

15 Bushing, bronze 2 2-3/16" ID

16 Capscrew, hex 16 1/2-13nc x 2

17 Washer, flat lock 26 1/2"

18 Strut, front axle 1

19 Nut, hex 8 1/2-13nc lock

20 Axle, modified 1 MTF-250

1501497 Axle (requires modifications)

1502347 Tube, w/out rod ends (stock military) 1 stock

1502348 Tube, w/out rod ends (monster truck) 1 optional

1502349 Rod end, tie rod - LH 1 left hand threads

1502350 Rod end, tie rod - RH 1 right hand threads

21 1540935 Motor, hydraulic 32 cubic inch 1

22 Capscrew, hex 6 1/2-13nc x 1-3/4"

23 Mount, motor 1

24 Nut, hex 4 1/2-20nf lock

25 1580236 Billet, motor 1

26 Adapter, billet 1

27 1550092 Bolt, hub 4 1/2-20nf x 1-3/4" press fit

28 Housing, drive billet 1

29 1501872 Tire with rim 2 385/65R19.5

1501493 Tire without rim 2 385/65R19.5

30 1501522 Wheel 2 19.50 x 12.25 6 hole 

31 1550142 Nut, lug 12 9/16-18nf flat mount

CT10 ALL GROUPS.xls FRONT WHEEL DRIVE 10/6/2005





WHEEL-BRAKE

KEY P/N DESCRIPTION QTY. REMARKS

1 REF CAP SCREW, HEX 6 5/8-10NC X 1-1/4

2 REF WASHER, SPLIT LOCK REF 5/8

3 REF CAP, RETAINING 2

4 REF SHAFT, PIVOT 1

REF 1541888 FITTING, GREASE 1/4 NPT 1 NOT SHOWN

5 REF SOCKET, PIVOT 1

6 REF WALKING BEAM - RIGHT 1

REF REF WALKING BEAM - LEFT 1 NOT SHOWN

7 REF RING, SNAP 4

8 REF WASHER, BRAKE SHOE 8

9 1501183 SHOE, BRAKE 2

10 REF NUT, HEX 2 3/8-16NC LOCK

11 REF CAP SCREW, HEX 2 3/8-16NC X 2-1/2

12 REF ROLLER, BRAKE SHOE 2

13 REF RETAINER, BRAKE SHOE ROLLER 2

14 REF BUSHING, BRAKE SHOE PIN 2

15 REF PIN, BRAKE SHOE 2

16 1550381 RING, SNAP 2

17 1550380 WASHER, CAM REF

18 1501180 ADJUSTER, SLACK 1

19 1501189 SEAL, CAM SHAFT 1

20 1501190 BUSHING, CAM 1

21 REF CAP SCREW, HEX 4 1/2-13NC X 1-1/2

22 REF WASHER, SPLIT LOCK 4 1/2

23 1501177 SPIDER 1

24 REF WASHER, SPLIT LOCK 8 5/8

25 REF CAP SCREW, HEX 8 5/8-10NC X 1-1/4

26 1502240 SPRING, BRAKE SHOE RETURN 1

27 1501181 CAM, "S" 1

28 1541416 FITTING, AIR 1

29 1501184 CAN, AIR 1

30 REF PIN, AIR CAN CLEVIS 1

31 REF PIN, COTTER 1

32 1501185 CLEVIS, AIR CAN 1

33 1580197 BRACKET, "S" CAM SHAFT 1

REF REF FITTING, GREASE 1/4-28 1 NOT SHOWN

34 REF WASHER, SPLIT LOCK 2 5/8

35 REF NUT, HEX 2 5/8-10NC

36 1501021 SEAL, HUB - REAR 1

37 1510209 BEARING, INNER CONE 1

38 REF BEARING, INNER CUP 1

39 1550350 STUD, WHEEL 10 3/4NF X 3-3/4

40 1501020 HUB, REAR 1

41 REF BEARING, OUTER CUP 1

42 1510208 BEARING, OUTER CONE 1

43 1550286 NUT, LOCK - INNER 1

44 1550287 RING, LOCK 1

45 1550285 WASHER, LOCK 1

46 1550288 NUT, LOCK - OUTER 1

47 1501022 CAP, HUB 1

48 REF GASKET, HUB CAP 1

49 REF HOUSING, HUB CAP 1

50 REF CAP SCREW, HEX 6 1/4-20NC X 1

51 REF O-RING, HUB CAP 1

52 REF WINDOW, HUB CAP 1

53 REF GASKET, HUB CAP WINDOW 1
CT10 ALL GROUPS.xls WHEEL-BRAKE 10/6/2005



WHEEL-BRAKE

54 REF RING, HUB CAP WINDOW 1

55 REF SCREW SET, WINDOW 6

56 REF PLUG, HUB CAP - VENTED 1

57 1501176 DRUM, BRAKE 1 16-1/2"

58 1501523 WHEEL 1 19.50 X 12.25 10 HOLE

59 1550151 NUT, LUG - FLANGED 10 3/4NF

60 1501493 TIRE 1 385/65R19.50

REF 1501528 STEM, VALVE 1 NOT SHOWN

REF 1501871 TIRE, WITH RIM 1

CT10 ALL GROUPS.xls WHEEL-BRAKE 10/6/2005



This page intentionally left blank CT-5





CONSOLE

KEY P/N DESCRIPTION QTY. REMARKS

1 1501607 Remote control (includes hand held) 1 Complete unit

REF Harness, wire - console 1 Not shown

2 1501549 Connector, Deutsch 1

3 1501563 Nut, Deutsch connector 1

4 Panel, instrument face 1

5 1501534 Gauge, fuel level 1

6 1501532 Gauge, water temp 1

7 1501533 Gauge, oil pressure 1

8 1501535 Tachometer 1

9 1501456 Gauge, air pressure 150 psi 1

10 1541513 Connector, ignition switch 2

11 1501498 Gauge, air pressure 150 psi 1

12 1501586 Connector, rocker switch 2

13 1501589 Switch, rocker 2

14 1501592 Panel, rocker switch 2

15 1501593 Actuator, rocker switch 2

16 1580220 Instrument cluster sub assembly 1

17 Bezel, console 1

18 SCREW, #10-20NC X 1/2" 10

19 Nut, self clinching 10 #10-20NC

20 1541415 Tubing, air REF

21 1541410 Tee, 1/4 4

22 1501676 Connector, 1/4 x #2FP 3

23 1541416 Connector, 1/4 x #6MP 4

24 1540442 Coupling, #4FP x #4FP 3

REF 1580221 Console panels 1 items 4 & 17

CT10 ALL GROUPS.xls CONSOLE 10/6/2005





 COWL

KEY P/N DESCRIPTION QTY. REMARKS

1 Shroud, engine back 1

2 Capscrew, hex 3/8-16NC X 1-1/2 4

3 Bracket, air intake 1

4 Hood, engine shroud 1

5 Capscrew, hex 5/16-18NC x 3/4 12

6 Shroud, engine front 1

7 Capscrew, socket 5/16-18NC x 1 6

8 Bracket, shroud - back 1

9 Capscrew, hex 5/8-11NC x 4-1/2 2

10 Mount, engine - back 2

11 Capscrew, hex 5/8-11NC x 2-1/4 2

12 Mount, engine - front 2

13 Nut, hex 5/16-18NC lock 8

14 Skid, engine mounting 1

15 Frame, engine - lower 1

16 Nut, hex 1/2-13 NC lock 4

17 Capscrew, hex 1/2-13NC x 3-1/2 4

18 1500282 Isolator 8

19 Capscrew, hex 1/2-13NC x 2-1/4 4

20 Shroud, chaff screen 1

CT10 ALL GROUPS.xls  COWL 10/6/2005





FUEL SUPPLY

KEY P/N DESCRIPTION QTY. REMARKS

1 1500059 Cap, fuel fill 1

2 1580224 Tank, fuel 1

3 1541742 Cap, fuel sender 1

4 1501500 Sender, fuel 1

5 1541352 Elbow, 90 deg. #8mp x #8mp 2

6 1540383 Nipple, #8mp x #8mp 2

7 1541083 Valve, ball 1/2" 2

8 1541615 Adapter, #8mp x #6mj 2

9 N/A Hose assembly 2 FC640-6-1AA-6FJ6-6FJ6-34HL

10 1540680 Elbow, 90 deg. #6mj x #6mj 2

11 N/A Hardline assembly, long 1

12 N/A Hardline assembly, short 1

13 Connector, #6mj x #4fp 2

14 1540030 Clamp, hose 1/4" 4

15 Elbow, 90 deg. #4mp x # 4 barbed 2

16 1501651 Hose, 5/16 fuel 57 inch

17 1501651 Hose, 5/16 fuel 80 inch

CT10 ALL GROUPS.xls FUEL SUPPLY 10/6/2005





BAG BOOM

KEY P/N DESCRIPTION QTY. REMARKS

1 Nut, hex 2 5/16-18nc lock

2 1550148 Nut, hex 2 5/8-11nc lock

3 1550147 Nut, hex 1 3/8-16nc lock

4 1550062 Capscrew, hex 1 3/8-16nc x 3

5 Capscrew, hex 2 5/8-11nc x 3

6 1501737 Sheave, steel 2

7 1502270 Winch, electric 1 1700 lb.

1502322 Switch, electric winch 1

1502323 Motor, electric winch 1

1501463 Winch, electric (alternate) ref 2000 lb.

8 Capscrew, hex 2 5/16-18nc x 1

9 Capscrew, hex 1 1/2-13nc x 3

10 1060085 Turn bar 1

11 Socket 1

12 Fitting, grease zerk 2 1/4-28nf

13 1580280 Frame, bag boom 1 Elec. Winch mount

14 Nut, hex 1 1/2-13nc

15 1060121 Shaft, bag boom mount 1

16 1060039 Spacer, bag boom bronze 1

17 Cable with hook 1

18 Cradle, bag 1

CT10 ALL GROUPS.xls BAG BOOM 10/6/2005





BAG_PAN

KEY P/N DESCRIPTION QTY. REMARKS

1 capscrew, hex 3/4-10nc x 3 3

2 nut, hex 3/4-10nc lock 3

3 lever crank, bag pan lift 2

4 nut, hex 1/2-13nc lock 2

5 capscrew, hex 3/8-16nc x 1 4

6 washer, flat 3/8 4

7 spacer, bag pan crank 4

8 1500577 Turnbuckle, 5/16 2

9 1501509 Link, quick 1

10 1520702 Chain, 1/4 2 21 links each

11 Capscrew, hex 1/2-13nc x 3-1/2 2

12 Ref Extension arm, bag pan crank 2

13 Washer, split lock 3/8 4

14 Nut, hex 3/8nc lock 4

15 1580223 Bag pan 1

CT10 ALL GROUPS.xls BAG_PAN 10/6/2005





REMOTE

KEY P/N DESCRIPTION QTY. REMARKS

1 1501607 Remote control kit 1

1502266 Transmitter, remote control 1

2 ref Receiver, remote control 1

3 ref Capscrew, hex 2 3/8-16nc x 3/4

4 ref Nut, hex 3 3/8-16nc

5 ref Washer, flat 3 3/8

6 1580303 Socket, sensor switch - steel 2

7 1100021 Socket, sensor switch - uhmw 2

8 1501292 Sensor switch w/plug - male 1

9 1501291 Sensor switch w/plug - female 1

10 1580304 Actuator, signal - adjustable 1

11 ref Capscrew, hex 1 3/8-16nc x 1

12 ref Socket, actuator 1

CT10 ALL GROUPS.xls REMOTE 10/6/2005





air vent

KEY P/N DESCRIPTION QTY. REMARKS

ref 1580094 Air vent assembly - complete ref

1 1580136 Enclosure, top 1

2 1550319 Nut, hex 4 7/16-14nc

3 1550210 Washer, flat 14 7/16

4 1550093 Capscrew, hex 4 7/16-14nc x 1-1/2

5 1580137 Cover, timer 1

6 1550095 Capscrew, hex 2 7/16-14nc x 3/4

7 1550149 Nut, hex 4 7/16-14nc nyloc

8 1580087 Blower, w/motor 1 60 hz

1580087 Blower w/out motor ref

1580212 Motor, electric 1/3 hp ref 60 hz

9 1580139 Exhaust assembly, blower 1

10 1580262 Base, blower 1

11 1580025 Screen, blower intake 1

12 1501008 Clamp, hose 1 5" stainless

CT10 ALL GROUPS.xls air vent 10/6/2005





BLOWER ELECTRONICS GROUP CT-5

KEY PART NO. PART NAME QTY REMARKS

1 1580087 BLOWER, MOTOR 1 1/3 HP 7C483

2 1580122 CONNECTOR, WIRE 3 1/2"

3 1502255 CONTACTOR, 20 AMP 1 POLE 120V 1

4 N/A

5 N/A

6 1580090 SOCKET, RELAY - OCTAL 1 5X582

7 1580127 MACHINE SCREW, ROUND HEAD 2 1/8" X 1-1/2"

8 1580128 WASHER, FLAT 2 1/8"

9 1580129 WASHER, LOCK 2 1/8"

10 1580130 NUT, HEX 2 1/8"

11 1580029 CONNECTOR, ELECTRICAL 1 MALE 5Z867

12 N/A

13 1580089 TIMER DELAY RELAY, REPEAT CYCLE 1 2A179





FRONT BRAKE SYSTEM

KEY P/N DESCRIPTION QTY. REMARKS

1 Nut, hex 4 3/8-16nc lock

2 Capscrew, hex 2 3/8-16nc x 2-1/4

3 1541427 Hand pump 1 23 cu/in 3000PSI

1501836 Kit, knob assembly ref pump repair part

1541911 Lever ref pump repair part

1542027 Piston ref pump repair part

1542028 Washer - backup ref pump repair part

1542029 O-ring ref pump repair part

1542030 O-ring (viton) ref pump repair part

4 Capscrew, hex 2 3/8-16nc x 1

5 1540397 Bushing 1 #6MP x #4FP

6 Tee, run 1 #4MP x #6FP x #6FP

7 1540508 Connector 1 #4MJ x #6MP

8 Hose assembly 3 FC640-4-1AA-4FJ4-4FJ4-27HL

9 1500142 Gauge 1 2000 psi side mount

10 1540719 Tee union 1 #4MJ

11 Elbow, 45 deg swivel nut 2 #4MJ

12 Hardline assembly 1 1/4" x 32"

13 1540677 Elbow, 90 deg union 1 #4MJ x #4MJ

CT10 ALL GROUPS.xls FRONT BRAKE SYSTEM 10/6/2005





HYD_PRIMARY

KEY P/N DESCRIPTION QTY. REMARKS

1 1542011 Valve, pressure compensated 1

2 1541211 Connector, male #6MJ x #4MO 1

3 REF Hose assembly, 74" 1 pressure compensating

4 1540559 Connector, #16MJ x #12MO 2

5 REF Hardline assembly, 1" 1 valve return to tank

6 REF Hardline assembly, 1" 1 pressure to valve

7 1540674 Union elbow, 90 #16MJ x #16MJ 2

8 1540538 Union, hex #16MJ x #16MJ 2

9 REF Hose assembly, 38" 1 pressure compensating

10 REF Hose assembly, 30" 1 case drain

11 1541695 Pump, hyd piston - pressure comp. 1

12 1540575 Connector, #8MJ x #6MO 1

13 1540648 Elbow, 90 hex #4MJ x #4MP 1

14 1541575 Adapter, #4MO x #4FP 1

15 1540432 Adapter, #20MO x #20FP 1

16 1540454 Elbow, 90 street #20MP x #20FP 1

17 1540558 Connector, male #16MJ x #16MO 1

18 1541935 Adapter, #20FP x #24MP 1

19 1540961 Nipple, king 1-1/2" 2

20 1540058 Clamp, T-bolt 2.63 2

21 REF Hose assembly, 58" 1 pressure

22 1540168 Filter, hydrauilc return 1

REF Bowl assembly 1

REF Cover assembly 1

REF O-ring, cover 1

REF Cap screw, hex 6

REF Element 1

REF Gauge, pressure 1 25 psi

23 1540546 UNION, HEX #8MJ X #8MJ 2

24 1540680 UNION ELBOW, 90 #8MJ X #8MJ 4

25 REF Hardline assembly, 1/2" x 35" 2 press.comp/case drain

26 REF Hose assembly, 17" 1

27 REF Hose assembly, 24" 1 return

28 1500156 Gauge, sight level temperature 1

29 1541855 Connector, #16MJ x #20MP 1

30 1540883 Hose, suction 2" x 90" 1

31 REF Hardline assembly, 1/2" intermediate case drain1

32 REF Hardline assembly, 1" intermediate return 1

33 REF Hose assembly, 26" 1 return

34 1541153 Valve, gate 1-1/2" 1

35 REF Hose assembly, 20" 1 case drain

36 1580226 Tank, hydraulic 85 gallon 1

37 1540520 Connector, #8MJ x #8MP 1

REF 1500058 Cap, 3" vented 1 not shown

CT10 ALL GROUPS.xls HYD_PRIMARY 10/6/2005





ram - echain

KEY P/N DESCRIPTION QTY. REMARKS

1 1542011 Valve, pressure compensated 1

2 1540425 Adapter, # 10 MO x # 12FP 2

3 ref Connector, male # 16MJ x #12MP 2

4 1520824 Chain, energy 7.48 FT.

5 1520825 Bracket, universal 2

6 1540883 Hose, suction 2" x 151" 1

7 1540049 Clamp, t-bolt 1-1/2 2

8 1540941 Nipple, 1 x 3 2

9 1540431 Adapter, # 20MO x #16FP 2

10 1542050 Manifold, line mount 1

11 ref Hose assembly, 1" x 32" 1

12 1540498 Connector, male # 16MJ x #16MP 1

13 1540639 Elbow, 90 degree # 16MJ x #16MP 1

14 1540702 Elbow, 90 degree #8MJ x #6MO 1

15 ref Hose assembly, 1/2" x 220" 1

16 1542049 Cartridge, pilot to open check valve 1

17 ref Hardline assembly, top 1

18 ref Hardline assembly, bottom 1

19 1542062 Elbow, 90 degree # 16MJ x #16FP 1

20 ref Hardline assembly, return to tank 1

21 1541456 Elbow, 90 degree # 12MJ x # 16 MP 2

22 ref Hose assembly, 1" x 44" 1

23 1541379 Cylinder, telescopic 1

24 ref Hose assembly, 1" x 40" 1

25 1540538 Union, hex #16MJ x #16MJ 1

26 1541699 Tee, branch #16MJ x #16MJ x #16FP 1

27 ref Connector, male #16MJ x #8MJ 1

28 1540674 Elbow, 90 degree union #16MJ x #16MJ 1

29 ref Hose assembly, 1" x 75" 1

30 1540731 Tee, run #16MJ x #16MJ x #16MP 1

31 1580226 Tank, hydraulic 1

CT10 ALL GROUPS.xls ram - echain 10/6/2005





HYD_DRIVE

KEY P/N DESCRIPTION QTY. REMARKS

1 1542011 Valve, pressure compensated 1

2 1540573 Connector, male #8MJ x #10MO 4

3 ref Hardline assembly, drive - long 1

4 ref Hardline assembly, drive - short 1

5 ref Hose assembly 2

6 1540935 Motor, hydraulic 32 cubic inch 1

7 ref Cap screw, hex 1/2-13NC x 1-3/4" 4

8 ref Washer, flat lock 1/2" 4

9 ref Cap screw, hex 1/2-13NC x 2" 8

10 ref Mount, motor 1

11 ref Nut, hex 1/2-20NF lock 4

12 1580236 Billet, motor 1

13 ref Adapter, billet 1

14 1550092 Bolt, hub 1/2-20NF x 1-3/4" 4 Press fit

15 ref Housing, drive billet 1

16 1540546 Union, hex #8MJ x #8MJ 2

CT10 ALL GROUPS.xls HYD_DRIVE 10/6/2005





HYD_STEERING

KEY P/N DESCRIPTION QTY. REMARKS

1 1542011 Valve, pressure compensated 1

2 1540573 Connector, male #8MJ x #10MO 2

3 REF Hardline assembly, steering long 1

4 REF Hardline assembly, steering short 1

5 1540546 Union, hex #8MJ x #8MJ 2

6 REF Hose assembly, Quick Disconnect 2

7 1540115 Coupler, quick disconnect - male 2

8 1540116 Coupler, quick disconnect - female 2

9 1501094 Cap, dust 1/2" female 2

10 1540369 Adapter, #8FJ x #8MP 2

11 1541352 Elbow, 90 #8MP x #8MP 2

12 REF Pin, hair cotter 1

13 REF Pin, clevis 1

14 1541744 Cylinder, hydraulic welded - 2 x 10 1 remove clevis head

15 1501679 Rod end 1

16 1550184 Pin, snap 1

CT10 ALL GROUPS.xls HYD_STEERING 10/6/2005





HYD_JACK

KEY P/N DESCRIPTION QTY. REMARKS

1 1542011 Valve, pressure compensated 1

2 1540573 Connector, male #8MJ x #10MO 2

3 Ref Hardline assembly, steering long 1

4 Ref Hardline assembly, steering short 1

5 1540546 Union, hex #8MJ x #8MJ 2

6 1541352 Elbow, 90 #8MP x #8MP 2

7 1540369 Adapter, #8FJ x #8MP 2

8 1501094 Cap, dust 1/2" female 2

9 1540116 Coupler, quick disconnect - female 2

10 1540101 Cylinder, hydraulic 3 x 16 1

Ref 1500238 Kit, cylinder seal 3 bore x 1-1/2 rod Ref

11 Ref Jack leg 1

12 Ref Hose assembly, quick disconnect 2

13 1540115 Coupler, quick disconnect - male 2

14 Ref Pin, hair cotter 2

15 Ref Pin, clevis 2

CT10 ALL GROUPS.xls HYD_JACK 10/6/2005


